Ref.No.
K1
K2

K 3

K’ 4
K5
K6
K 7
K8

AR H R

FIG1
FIG2

FIG3

FIG5
FIG6
FIG7
FIG8
FIG9

K9 FIGL0

K 10
K11
K 12
K13
K14
K 15
K 16
K17
K 18
K 19

FIG11
FIG12
FIG13
FIG14
FIG15
FIG16
FIG17
FIG18
FIG19
FIG20

Part No.
L
LS
AT SR =
]
A= A%
Ja = A
Al filh
i 3h & 5t
&
TR
TR
SR e IR
AL
WKz A48
K& 25
R
JRER
&kE
Tk
B

PARTS CATALOGUE
Description
BODY STRUCTURE
BODY
TARPAULIN BRACKET AND
TRIANGUTAR WINDOW
FRONT ABSORBER ASSY
REAR SHOCK ABSORBER
FRONT AND REAR BRAK
BRAKE SYSTEM
TRUCK COVER
LIGHT ASSY
LIGHT ASSY
ELECTRICAL PARTS
STEERING SYSTEM
DRIVING SYSTEM
WIPER ASSY
BATTERY
SEAT
DASH PANEL
WHEEL
CARPETS

10
12
14
15
17
18
20
21
23
25
26
27
28
29
30
31



FIG.1 A1 oL

FIG.1 BODY STRUCTURE
A R TR B A B &E
Ref.No. Part No. Description Q'ty Remarks

BODY FRAME

1 Jc72207.5000000 IR 1
ASSEMBLY
AFTER THE

2 Jc72207.5401310 J& Hl

CIRCUMFERENCE
THE LEFT REAR

3 Jc72207.5000451 et L 1
WHEEL BAG
LEFT FRONT
4 Jc72207.5000432 VI E AN 1
WHEEL BAG
ON THE LEFT
5 Jc72207.5000431 TR AL b
FRONT WHEEL

LEFT ANTERIOR

6 Jc72207. 5000410 FERT RN PENDULUM 1
WINDOW

7 Jc72207.5302110 T THI AR FRONT PANEL 1

8 J672207.5101210 JE AR BACK FIOOR 1

9 Jc72207.5401210 FE A LEFT MEDIALWAI 1
THE RIGHT

10 Jc72207.5401120 MU LATERAL
CONFINING

1 Jc72207.5101110 Hi AR FRONT FIOOR 1

12

J672207.5301110 il FRONT WALL 1



FIG.1

A1 EHEH
FIG.1 BODY STRUCTURE
s R S TR A B &E
Ref.No. Part No. Description Q'ty Remarks
FRONT
13 Jc72207.5301210 GIESTZ NS 1
WINDSHIELD
TN AL
14 GB/T16674 BOLT M6*16 6
M6*16
15 GB/T6170 NFEEEIERE M6 NUT M6 6
COUNTERSUNK 16
16 GB/T869 PULENET 4*14
RIVET 4*14,
17 GB/T17880.1 N IBERE M6 NUT M6 5
N R 2R
18 GB/T16674 BOLT M6*12 5
M6*12
19 GB/T6177 NHVEZIERE M6 NUT M6 6
20 GB/T97.1-1996 Fik 6 FIAT 6 5
SPRING WASHER
21 GB/T93-1996 kR 5
6
N2 g R
22 GB/T16674 BOLT M6*25 5
M6*25
23 GB/T5786-2000 NI M6*16 BOLT M6*16. 6
24 GB/T5786-2000 INFHIEHE M6*30 BOLT M6*30 2



FIG.1. A1 Eu8H

FIG.1 BODY STRUCTURE
s R S TR A o &E
Ref.No. Part No. Description Q'ty Remarks
25 GB/T6177 NFTEZEERE M6 NUT M6 4
AN B
26 GB/T16674 BOLT M6*16 5
M6*16
27 GB/T17880.1 NEEEIEEE M6 NUT M6 5
28 GB/T5786-2000 N AR M6*25 BOLT M6*25 3
SPRING WASHER
29  GB/T93-1996 6 4
6
30  GB/T97.1-1996 TH6 FIAT 6 4
31 GB/T6177 INFIEZ 2R M6 NUT 6 8
+ 7 #% 3k 8 4T GROSS HEAD
32  GB/T818 3
M6*16 SCREW M6*16
SPRING  SPRING
33  GB/T93-1996 ik 6
WASHER 6
34  GB/T97.1-1996 Fik 6 FIAT 6 5
35  GB/T5786-2000 7N FIERE M6*25 BOLT M6*25 4
36 GB/T97.1-1996 T 6 FIAT 6 3
1 & 3k 8% 4T GROSS HEAD
37  GB/T818
M6*16 SCREW  M6*16
38  GB/T97.1-1996 T 6 FIAT 6 3
COUNTERSUNK
39  GB/T869 VUSLEIET 4*14 5
RIVET 4*14.



FIG.1.

A1 EHEH
FIG.1 BODY STRUCTURE
s R S TR A B &E
Ref.No. Part No. Description Q'ty Remarks

COUNTERSUNK

40 GB/T869 VUSLHIET 4*14
RIVET 4*14,
PULL RIVET NUT

41 GB/T17880.1 Hr IR EE M6
M6
COUNTERSUNK

42 GB/T869 VUSLEIET 4*14 15
RIVET4*14,
COUNTERSUNK

43  GB/T869 PULENET 4*14
RIVET4*14,
PULL RIVET NUT

44  GB/T17880.1 Hr IR EE M6
M6
COUNTERSUNK

45  GB/T869 VUESLEIET 4*14 14
RIVET4*14,
COUNTERSUNK

46  GB/T869 VUESLEIET 4*14
RIVET4*14,



FIG.2

A 2 5
FIG.2 BODY
A R TR B A BE &KE
Ref.No. Part No. Description Q'ty Remarks
1 Jc72207.8402001 Gl 5 FRONT HOOD 1
2 Jc72207.5304101 RS A FRONT GRIL 1
WEATHERSTRIP,FR
3 Jc72207.5304111 A A RE 1 % 1
ONT GRIL
4 Jc72207.2803100 HIARBOAL FRONT BUMPER 1
5 Jc72207.5000000 £y BODY 1
BATTERY BOX
6 Jc72207.5402501 A JE b A R 1
COVER,LR
BATTERY BOX
7 Jc72207.5402601 i JE b A R 1
COVER,RR
BATTERY BOX
8 Jc72207.5402301 FE R LA B 1
COVER,LF
BATTERY BOX
9 Jc72207.5402401 R HL A B 1
COVERRF
HOOD HINGE
10 Jc72207.8402101 Gl S5
RUBBER GASKET
11 Jc72207.8402301 5 BRI %% ENGINE GARNISH 1
12 FRONT HOOD
Jc72207.5300101 HINLABRE 2% 1
GARNISH
13 Jc72207.8402201 5 B8 G HOOD HOOK 2



FIG.2

" 2 zH
FIG.2 BODY
s 5 S TR A HE KT
Ref.No. Part No. Description Q'ty Remarks
ROUND HEAD
14 GB 5789 SLEZ K M8*20 2
BOLT M8*20
15 GB/T 6187.1-2000 7N fIEEE M8 HEX NUT M8 2
SELF-SCREW
16 GBI/T 6560-1986 VAV hret ooy i 20
M6*12
17 GB5789 7N A M8X20 BOLT M8X20 4
SELF-SCREW
18 GBI/T 6560-1986 TN AR 4
M6*12
BATTERY BOX
19 Jc72207.5402701 J& Bt 5 A 1
COVER, B
FRONT RUBBER
2021 Jc72207.5402001/2 AR AR 2
PAD
RUBBER PAD
2223  Jc72207.5402003 SRR 2
BEHIND



FIG.3

FIG.3
A 3 BHYER=/AHT
F1G.3 TARPAULIN BRACKET
' AND TRIANGULAR WINDOW
A R SRR B B &E
Ref.No. Part No. Description Q'ty Remarks
TRUK COVER
1 Jc72207.8501401 F & 1
ASSY
2 Jc72207.5401320 # CH: C COIUMN 1
VAV Praet i
3 GB5789 BOLT M8X40 1
M8X40
4 Jc72207.8501205 G A SCHEAT JOINI LEVER 1
VAV Praet i
5 GB5789 BOLT M8X40 1
M8X40
6 GBIT 6187.1-2000 NHVEZIZRENS O NUT M8 1
BRACKET,TRUCKC
7 Jc72207.8501301 TR 1
OVER,FRONT
8 GB/T923-1988 25 BUZR] M8 ACORN NUT M8 1
9 GB5789 NEEMEEE M8 BOLT M8 1
BRACKET,frontwind
10 JC72207.5201001 s
shield
SEAL,front
1 Jc72207,5206201 GIEELNiE 3 1
windshield
12 GLASS, front
Jc72207.5206101 P4 R B 1
windshield
13 GB/T923-1988 FREEE M8 ACORN NUT M8 2



FIG.3

1G.3

A 3 BHYER=/AHT
F1G.3 TARPAULIN BRACKET
' AND TRIANGULAR WINDOW
A R TR B A B &E
Ref.No. Part No. Description Q'ty Remarks
VAV hret ooy i
14 GB5789 BOLT M8X40 1
M8X40
VAV hret ooy i
15 GB5789 BOLT M8 X16 1
M8X16
16 GB/T923-1988 FHAEEE M8 ACORN NUT M8 1
BRACKET (below)
17 JC72207.5201002 LIEE SR 1
front windshield
RIVET
18 GB/T867-1986 Ay 1
TRIANGLE
19-1 GB/T 5789 INFE L B BOLT M5X35 6
19-2 GB/T6187.1-2000 INFE S ERE M5 NUT M5 6
H= PN BRACKET(in)night
20-1 Jc72207. 5406202 1
XA triangle window
A = P A BRACKET (out)night
20-2 Jc72207. 5406201 1
XA triangle window
CLASS.left tniangle
21-1 Jc72207.5203001 T =50 5 s 1
window
CLASS.night
21-1 Jc72207.5203002 =0 1

tniangle window



FIG.3 1G.3
A 3 BHIXER=AE

TARPAULIN BRACKET

FIG.3
AND TRIANGULAR WINDOW
A=) R LR BRI Hw &/
Ref.No. Part No. Description Q'ty Remarks
2
WINDOW
22 JC72207.5203101 = 1
GARNISH
EZMEWEAY BRACKET(in),left
23-1 JC72207.5406102
el triangle window.
T =ME AN BRACKET (out),left
23-2 JC72207.5406101
Y triangle window




FIG.4

B4
IR
FIG5 FRONT ABSORBER ASSY
75 5 S TR A% HE KT
Ref.N o
Part No. Description Q'ty Remarks
0.
TRACK CONTROL
1 Jc72207.2904001 HH T 1
ARM (RF)
RUBBER
2 Jc72207.2914011 AR ATt & GASKET stabilizer 4
bar assy
3 GB/T97-1985 iV 2
HEX SLOTTED
4 GB/9459-1988 N AR IERE M12 2
NUT M12
STABILIZER BAR
5 Jc72207.2906000 AR AT 1
ASSY(FRONT)
6 Jc72207.2914101 A A e AT I E CLAMP 2
7 Jc72207.29065580 e RUBBER CUSHION 2
NP I BOLT
8 GB 5789 4
M10X30 M10X30
_ TRACK CONTROL
9 Jc72207.2904001 FERT N 1
ARM (LF)
FRONT ABSORBER
10 Jc72207.3501100 e HT VR B A 1
ASSY(LEFT)



FIG.4 i 4

RV R R
FRONT ABSORBER ASSY
FIG4
e R SRR B B &E
Ref.N L.
Part No. Description Q'ty Remarks
0.
) FRONT ABSORBER
11 Jc72207.3501200 A HT VR 38 A
ASSY(RIGHT)
12 GB/T 6187.1-2000 N M8 NUT M8 4
COTTER PIN
13 GB/T 91-2000 FF 45 2X28 2
2X28
-0 o
ﬁg VA iRrt Y i BOLT
6 14 GB 5789 2
M10X75 M10X75
5 15 GB/T 6187.1-2000 AN EREMI0 NUT  M10 2
16 Jc72207. 2810110 fallaeei VIICE FRAME 1
STEERING COLUMN
17 Je72207. 3404001 J7 T A 2 S e
SUPPORT
&R iR pE S ik
18 GB/T6183 NUT M8 1
24 IR R)
VAV PPt v BOLT M10X30
19 GB/T16674
M10X30
SPRING
20 GB/T93-1996 10
WASHER10
21 GB/T97. 1-1996 P10 FIAT
22 GB/T6171 NFIEERE M10 HEX NUT M10
23 GB/T16674 INFIEEL 2 M8X16 BOLT  M8X16




FIG.5 B 5 JERR

FIG.5 REAR SHOCK ABSORBER ASSY
=) K5 LB RRE HaE &
Ref.No. Part No. Description Q'ty Remarks
TRACK CONTROL

1 Jc72207.2914101 HfE T
ARM (RR)

TRACK CONTROL
2 Jc72207.2914101 VAR

ARM (LR)
BALL track control
3 Jc72207.2914201 R S BRk 1
arm (LR)
BALL track control
4 Jc72207.2914201 iRk 1
arm (RR)
STABILIZER BAR
5 Jec72207.2916001 JE R ERT 2
ASSY(REAR)
VAV Pt v BOLT
6 GB 5789 2
M10%1. 25%50 M10%1. 25%50
7 GBI/T6177 NFEZIBREE M10X1.25 NUT M10X1.25 2
HEX SLOTTED
8 GB/9459-1988 AR IERE M12 2
NUT M12
COTTER PIN
9 GB/T 91-2000 JF 4 2X28 2
2X28
INFE N BOLT
10 GB 5789 4
M10*1.25*70 M10*1.25*70
11 GB/T6187.1 INFTE IR EE M10X1.25 NUT M10X1.25 4
12 GB/T97. 1-1985 P 2



FIG.5 B 5 JER

A R LR TR B &E
Ref.No. Part No. Description Q'ty Remarks
13 GB/T93-1987 A 2
14 Jc72207.2915100 SRR A REAR 1
ABSORBER
ASSY(LEFT)
16 Jc72207.2915100 e JE IR A REAR 1
ABSORBER
ASSY(LEFT)
17 Jc72207.2915200 1 JE IR A REAR 1
ABSORBER
ASSY(RIGHT)
18 GB 5789 PN IE R M12X55 BOLT M12X55 4
GBI/T 6187.1-2000 N AL IR M12 NUT M12 4




FIG.6

A6 B S HI3h
FIG.6 FRONT AND REAR BRAKE
s R TR A B &
Ref.No. Part No. Description Q'ty Remarks
FRONT BRAKE
1 Jc72207.3501200 VN K PZIEIsY 1
ASSY(RIGHT)
FRONT BRAKE
2 Jc72207.3501100 Te HHIB) A SRR
ASSY (LEFT)
REAR BRAKE
3 Jc72207.2915200 A I W B2 S 1
ASSY(RIGHT)
REAR BRAKE
4 Jc72207.2915100 Te Ja B A8 S

ASSY (RIGHT)



FIG.7

A 7 SRS
FIG.7 BRAKE SYSTEM
s K5 RTINS HE KT
Ref.No. Part No. Description Q'ty Remarks
1 JCc72207.3527004  JEA A REAR BRAKE PIPE 1
FRONT BRAKE
2 Jc72207.3527003 HrdlshmmE Ch) 1
IPE (RIGHT)
. " FRONT BRAKE
3 Jc72207.3527002 A (D 1
PIPE (LEFT)
\ PROPORTIONAL
4 Jc72207.3527103 =i 1
VALVE
5 FNFE T84S M8%50  BOLT M8*50 1
5 GB/T 6187.1-2000 /N2 2 HE M8 NUT M8 1
BRAKING POWER
6 Jc72207.3512001 IR Ak kil
CONTROL BOX
BRAKE MASTER
7 Jc72207. 3540100  HilBhEEE 1
CYLINDER
8 GB/T 6187.1-2000  7Nffik 2 M8RE M8 NUT M8 1
9 Jc72207.3504100 il Bl AR BRAKING PEDAL 1
10 GB 5789 AN M6X16  BOLT  M6X16 2
11 Jc72207.3541201 fitg S GASHOLDER 1
N RS (FA1)  CONTROLARM
12 Jc72207.3508100 1
ASSY,hand brake
13 NI Z B M10%20 BOLT  M10%20 2
14 Jc72207.3508201 FRIFr Lk CABLEASSY ,hand 1
15 INFELIERE M8 NUT M8 4
16 Jc72207.3508211 St GUIDE ROLLER 1



FIG.7

B 7 BB
FIG.7 BRAKE PIPE

= A=} e iﬁ Va1
P R RS L, #E

H

Ref.No. Part No. Description Q'ty Remarks
HINGE PIN
17 GB/1882-86 4% 8%25 1

8*25



FIG.8

K8 2%l
FIG.8 TRUCK COVER
55 K5 S48 B HBom &
Ref.No. Part No. Description Q'ty Remarks
AT SR TRUCK COVER
1 Jc72207.8508000 1
ASSY
BRACKET, TRUCK
2 Jc72207.8501401 A B 1
COVER,REAR
3 Jc72207.8501205 5 AT SCHEAT JOINT LEVER 2
INFIE LR
4 GB 5789 BOLT M8X40 2
M8X40
N AR
5 GB 5789 BOLT M8X40 2
M8X40
BRACKET, TRUCK
6 Jc72207.8501201 TEM 1
COVER,MAIN
7 GB 5789 NAEZIERE M8 NUT M8 4
VAV; ket v
8 GBIT16674 BOLT M8X20 12
M8X20
9 GB/T97.1-1996 g 8 FIAT 8 12
AR k7S fik
10 GB/T6183 NUT M8 12

ZHURIEE M8




FIG.9 A9 JTE
FIG.9 LIGHT ASSY
s 5 TR A B &
Ref.No. Part No. Description Q'ty Remarks
Jc72207.4101001 FERTRIT HEAD LAMP ASSY,
1 1
LH
Jc72207.4101002 A HTRT HEAD LAMP ASSY,
2 1
RH
REVIEW MIRROR
3 Jc72207.8202101 K JE s HE 8
ASSY, LEFT
REVIEW MIRROR
4 Jc72207.8202201 fE s H A 1
ASSY, RIGHT
BRACKET,REVIEW
5-1 Jc72207.8202102 I JE AR A 1
MIRROR,LEFT
BRACKET,REVIEW
5-2 Jc72207.8202202 Hi Je AR 1
MIRRORRIGHT
6 Jc72207.4134001 Fe R AT TURN LIGHTLH 1
7 Jc72207.4134002 A HTEE AT TURN LIGHTRH 1
Jc72207.4114001 POSITION
8 R E ST 1
LAMP,LH
Jc72207.4114002 ) POSITION
9 RGBT 1
LAMP,RH
o Uk M R
10 GBI/T 819.1-2000 BOLT M4*30 2
M4*30
NOF TR AR
1 GB5789 BOLT MB8X16 4

M8X16



FIG.9

A 9 ST
FIG.9 LIGHT ASSY
Ea=) K5 SRR e &
Ref.No. Part No. Description Q'ty Remarks
12 GB/T6187.1 ANAPLIER M8 NUT M8 4
T U Sk B
13 GBIT 819.1-2000 SCREW M3X25 4
M3*25
T Uk B
14 GB/T 819.1-2000 SCREW M3X25 4
M3*25



FIG.10

Bl 10 SE-
FIG.10 LIGHT ASSY
Ea=) K5 LB HRE e K
Ref.No. Part No. Description Q'ty Remarks
1 Jc72207.4114003 JEALELT POSITION 2
LAMP LR
2 Jc72207.4111100 B AT TURN LIGHT ,LR 2
3 Jc72207.4134001 FIZEAT BRAKING LIGHT 2
4 GB/T 819.1-2000 YUk IERE M3*25  SCREW M3*25 12
5-1 GB 5789 ANFEZHEME M8X16  BOLT  MB8X16 2
5-2 GB /T 923-1988 FAERE M8 ACORN NUT M8 2
6 Jc72207.4108001 JELREAT LICENSE LAMP 1
7-1 GB 5789 ANFE LR M8X20  BOLT  M8X20 4
7-2 GB/T 6187.1-2000  /Nffik2 I8 E}E M8 NUT M8 4
8 Jc72207.2804100 JETRISEAT REAR BUMP 1
9-1 GB/T818 +F 4L KIB4T M6X16  SCREW  M6X16 4
9-2 GB/T 6187.1-2000  /Nffik22 i85} M6 NUT M6 4
10 Jc72207.8511001 AR MUDGUARD,L&R 2
11 Jc72207.5512003 Te SR PR AR FENDER,LR 1
12 Jc72207.5512004 i EHEIR FENDER,RR 1
13-1 GB 5789 TS RET BOLT M6X35 12
132 GB/T6187.1-2000  NHIEZIZEE M6 NUT M6 12
14 Jc72207.5512001 FERT SRR FENDER , LH 1
15 Jc72207.5512002 PEDIEEY/ET FENDER , RH 1
16 Jc72207.8201001 YRk REVIEW MIRROR 1
17 Jc72207.3105101 Ja A a AL BRACKET , SPARE TIRE 1



A 1 2T

FIG.11 ELECTRICAL PARTS
s 5 TR A B &
Ref.No. Part No. Description Q'ty Remarks
WIRING HARNESS
1 Jc72207.4010001 FLE (—)
NO.1
2 Jc72207.2123100 DC #4548 DC CONVERTER 1
3 GB/T5789 22k M6X16  BOLT M6X16 4
WIRING HARNESS
4 Jc72207.4010002 TR (2D
NO.2
5 Jc72207.2106001 K T o MAIN FUSE 1
BRACKET ,MAIN
6 Jc72207.2106101 Y 2 1
FUSE
7 Jc72207.3751001 ek CONTACTOR 1
VAV (RFRe=L Vi
8 GB 5789 BOLT M5X16 1
M5X16
IR A
9 GB 5789 BOLT M5X16 1
M5X16
10 Jc72207.3735001 ok FE 2% RELAY
1 Jc72207.2102001 ENSSIPS MAIN SWITCH 1
Tk e
12 GB/T 819.1-2000 SCREW M5*10 2
M5*10
NOF TR AR
13 GB 5789 BOLT M6*16 1
M6*16




E 1

B TLiF

FIG.11 ELECTRICAL PARTS
Ea=) 5 LRI e &
Ref.No. Part No. Description Q'ty Remarks

14 Jc72207.3721001 LN HORN 1

15 JC72207.2143101 (EIA STALL 7

16 HFZ-3*150 Eiki Band

17 JC07L1.4012005 BSM E& BSM master control 1

18 JC07L1.3722100 R A High pressure box 1

19 JCO7L1.3722200 B Lt Aucxiliary battery 1



FIG.12

H 12 RS
FIG.12 STEERING SYSTEM
s R TR A HE KT
Ref.No. Part No. Description Q'ty Remarks
1 Jc72207.3402101 J7la A STEERING WHEEL ASSY 1
COMBINATION
2 Jc72207.3774001 HETFR 1
SWITCH
COVER ASSY(UP),
3 Jc72207.3774011 HEHR L combination 1
switch
COVER
ASSY (BELOW)
4 Jc72207.3774012 HETFR T 1
, combination
switch
5 Jc72207.3736000 LA K IGNITION ASSY 1
6 AN FERE M12 NUT M12 1
STEERING SHAFT
7 Je72207. 3404100 Bl b A AR AR 1
ASSY, upper
INFRIE LR
8 GB 5789 BOLT M10X20 10
M10X20
8 GB/T 6187.1-2000 N IEEE M10 NUT M10 10
STEERING SHAFT
9 Jc72207.3404200 1) TNl E AR 1
ASSY, lower



FIG.12 A 12 HRRG

FIG.12 STEERING SYSTEM
s R RS B &
Ref.No. Part No. Description Q'ty Remarks
SEAL,STEERING
10 Jc72207.3401301 AT B2 1
SHAFT, RIGHT
11 Jc72207.3401100 J5 ML AR STEERING GEAR ASSY 1
12 GB/T 6187.1-2000 INFHIREE M8 NUT M8 1
SEAL,STEERING
13 Jc72207.3401302 LB R 2
SHAFT, LEFT
14 Jc72207.3401102 Fe A Rk BALL,STEERING 2
TIE-ROD
15 Jc72207.3401101 Fe A G 2
COMP,STEERING
JOINT LEVER
14 16 Jc72207.3402100 TIRNEGER 2
L 2\:—15 STEEERING GEAR
o~ Vav; ikt ol
P 17 GB 5789 BOLT M10*1.25 4
M10*25
18 Jc72207.3401201 J7 AT HL I 5 #0476 BRACKET RACK SIDE 2
RUBBER MAT
19 Jc72207.3401202 75 IRl BLIE] 52 i 2
STEERING GEAR
20 GBI/T 6187.1-2000 INFVEZEZEE M10 NUT  M10 4



FIG.13

E 13 IS RS
FIG13 DRIVING SYSTEM
55 K5 S TR A B &E
Ref.No o
Part No. Description Q'ty Remarks

1 Jc72207.2200101 It AXLE SHAFT (L) 1

2 Jc72207.2200201 A5 AXLE SHAFT(R) 1

3 GB 5789 AN M10%20  BOLT  M10*20 4
BRACKET,

4 Jc72207.1706101 AR A I i 4 1
TRANSMISSION(F)
BRACKET,

5 Jc72207.1706201 AR TH A [ 4 1
TRANSMISSION(R)

6 GB 5789 ANFE IS M12%70  BOLT  M12*70 2

7 CGBIT6187.1-2000 ivse g M10 NUT M10 2

8 Jc72207.2103001 EERINGEE v BRACKET ,MOTOR 1

9 GB 5789 N2 M10X50 BOLT  M10X50 2

10 Jc72207.2103001 L MOTOR 1

11 Jc72207.2146101 0 EE AR ACCELERATOR 1

12 Jc72207.2108001 il 2% CONTROLLER 1

13 GB 5789 ANFEE 2 M6X16  BOLT M6X16 4

14  ©GBOST89 A2 18 M6X16  BOLT M6X16 3



FIG.14

N
A\

B 14 FHIKB RS
FIG.14 WIPER ASSY
s R LR A HE KT
Ref.No. Part No. Description Q'ty Remarks
WIPER
1 Jc72207.5205201 e R 1
BLADE(LEFT)
WIPER
2 Jc72207.5205202 i R 1
BLADE(RIGHT)
3 Jc72207.5105200 7 TRV A WIPERARM 1
ASSY/(LEFT)
\ WIPER ARM
4 Jc72207.5105200 i TRV S Al
ASSY(LEFT)
5 GB 5789 NFA LM M6X16 BOLT  M6X16 4
6 Jc72207.5205101 TR AL WIPER MOTOR 1
7 Jc72207.5205301 T K BERT LINK ASSY,WIPER 1



FIG.15

4—

Bl 15 R
FIG.15 BATTERY
Ea=) K5 LRI e &
Ref.No. Part No. Description Q'ty Remarks
1 Jc72207.2101001 Zh it BATTERY 8
2 Jc72207.2107002 Ftickeri iy CHARGERASSY 1
75 F Sk i A THT IR AR
3 GB 5789 BOLT M6X16 4
M6X16
4 Jc72207.2107200 FEHL CHARGING PORT 1

FIG.16



K 16

@‘ g 10
9
13
S 11
|
1 1
| |
¥
YN
BER

FIG.16 SEAT
A R LR BRI BE &EF
Ref.No o Rema
Part No. Description Qty
rks

SEAT ASSY (including

1 Jc72207.6900100 T R 1
seat slideway)LH
SEAT ASSY (including s

2 Jc72207.6900200 A5 R 1

eat slideway)RH

3 Jc72207.7000101 S HEEE R REAR SEAT ASSY 1

4 Jc72207.5810100  Fi A w4 g, FRONT SAFETY BELT 2
BUCKLE

5 Jc72207.5810101 Kt kil 2
ANCHORAGE ASSY

6 GB 5789 INFEEZIZM M8X16  BOLT M8X16 4

7 GB/T 6187.1-2000 = /NFfEE 212k NUT M8 4

8 GB /T 923-1988 N FHIREE M12 ACORN NUT M12 8

9 GB 5789 B RE BOLT M12X50 2

10 GB 5789 N2 M12X50  BOLT  M12X25 2

11 GB 5789 INAEEZIEM M12X25  BOLT  M12X25 2

12 NGt LA EEE 015.9 4
FRONTSAFETY

13 Jc72207.5810200 J& A S 2
BELT

FIG.17



R fe AR B R BRE &

Ref.No. Part No. Description Q'ty Remarks
1 1 Jc72207.5306101 HR DEFROST OUTLET 2
2 Jc72207.5306100 ke DASH PANEL 1
1
LOCKER
12 3 J672207.5303101 R B IR 1
L GLOVE BOX
4 Jc72207.3725001 =y CIGAR LIGHTER 1
N TR R
A 5-1 GB 5789 BOLT  M6X35 4
—10 M6X35
5-2 GB/T 6187.1-2000 INEEIEEE M6 NUT M6 4
SPEEDOMETER
8 6 Jc72207.3820001 R 1
ASSY
7 Jc72207.7911002 T 1 7 COVER, SPEAKER 2
8 Jc72207.7911001 B SPEAKER 2
9 Jc72207.7901001 BB RADIO 1
10-1 FC4A.5305002 AR R BOLT M10X25 4
M10X25
10-2 FC4A.5305001 ANAEZIEREM10 NUT  M10 4
11 Jc72207.7903001 Kk Outer Antenna 1
12 GB 5789 VaViiL qhis M6 1
1

& 17 XRE
FIG.17 DASH PANEL



FIG.18

K 18 i
FIG.18 WHEEL
P K5 SRR AR HoE &I
Ref.No. Part No. Description Q'ty Remarks
1 Jc72207.3113001 e WHEEL HUB 5
CHARGE  VALVE
2 Jc72207.3106101 SRl
ASSY
3 Jc72207.3106201 iy CAP WHEEL 5
4 Jc72207.3106301 BIIERE M12X1.25 WHEEL NUTM12 19
5 Jc72207.3106401 R ES BALANCER 1
6 Jc72207.3106001 L] TIRE 5



FIG.19

W

A 19
FIG19 CARPETS
Ea=) K5 AR A HaE &
Ref.No. Part No. Description Q'ty Remarks
1 Jc72207. 5109001 b FRONT CARPET 1
2 Jc72207. 5109002 JEHEE REAR CARPET 1
3 Jc72207. 5109003 JEAT RS TRUNK CARPET 1



